VILLAGE OF

EDEN THE PLACE TO GROW

AGENDA

The Regular Meeting of the Village of Eden Board - September 17, 2019, at 6:30pm.
Village Office
104 Pine Street
Eden, WI 53019
1. CALL THE MEETING TO ORDER.
Pledge of Allegiance.
Roll Call
Minutes of the August 2019 meetings.
Treasurer's Report as of August 31, 2019.
Approval of Temporary Borrowing
Bills to pay for August/September 2019.
PTS Payment Request
WI DOT Payment Request.
NEAsphalt Payment Request
Building Inspection report.
2. Public Comments:
Limited to 10 minutes per concern.
3. NEW BUSINESS
Approval of license
Operators License
Electrical Ordinance Update.

4. Sewer Plant and Park
Security Camaras are on-line
Cluster Box Maintenance is complete.
[...]
09/12/2019 EFTPS -split- 39-6031662 1,620.00 -4,285.89
09/12/2019 869 10240 - NEBAT Invest... transfer of funds 10,000.00 5,714.11
09/17/2019 To Print Alliant 82100 - Power and Fue... 0179730000 15.65 5,698.46
09/17/2019 To Print Alliant 82100 - Power and Fue... 6170110000 19.19 5,679.27
09/17/2019 To Print Kitz & Pfiel -split- 190390 51.33 5,627.94
09/17/2019  To Print CHEMTRADE 82600 - Other Chemica... 1002141 3,823.50 1,804.44
09/17/2019 To Print NCL of WI -split- 13300 350.46 1,453.98
09/17/2019 To Print NEBAT -split- 204.19 1,249.79
09/30/2019 Wisconsin Departme... 43500 - Payroll Liabilit... 036-00002434... 785.33 464.46

Page 1



Page: 1

Invoice
Invoice Number: 0059943-IN
Invoice Date: 08/31/19
Terms: Net 30 Days
Due Date: 09/30/19
Salesperson: 0000
Customer Number: 11-EDEN
Village of Eden Customer P.O.:
PO BOX 65
Eden, WI 53019
Wi Invoicing
Fee Type Amount Paid Paid Date Meritage % Due to Meritage
Permit # 19EDEN-0047-19-08BZ 302 MARGARET ST, Eden, WI 53019 assory Structure (Residenti
Work without a Permit 117.80 08/15/19 90.00 106.02
Accessory Structure/Deck - Res 52.80 08/15/19 90.00 47.52
Res.Zoning Accessory/Fence/De 65.00 08/15/19 90.00 @ 58.50
19EDEN-0047-19-08BZ Subtotal 212.04
Permit # 19EDEN-0048-19-08EZ 302 MARGARET ST, Eden, WI 53019 Electrical Only
Res.Zoning Accessory/Fence/D¢ 65.00 08/15/19 90.00 58.50
Work without a Permit 115.00 08/15/19 90.00 103.50
Electrical - Replacement/Misc It¢ 50.00 08/15/19 90.00 45.00
19EDEN-0048-19-08EZ Subtotal 207.00
Permit # 19EDEN-0049-19-08E 302 MARGARET ST, Eden, WI 53019 Electrical Only
Electrical - Replacement/Misc It 50.00 08/15/19 90.00 45.00
Work without a Permit 50.00 08/15/19 90.00 45.00
19EDEN-0049-19-08E Subtotal 90.00
Permit # 19EDEN-0050-19-08Z 302 MARGARET ST, Eden, WI 53019 Fence
Work without a Permit 65.00 O 08/15/19 90.00 58.50
Res.Zoning Accessory/Fence/Ds W 6\9 08/15/19 90.00 58.50
19EDEN-0050-19-08Z Subtotal lﬂ 117.00
Permit # 19EDEN-0051-19-08H 63 MANOR HILL DR, Eden, WI 53019 HVAC Only
HVAC - Replacement/Misc Item: 50.00 O 08/27/19 90.00 45.00
19EDEN-0051-19-08H Subtotal 50.0 45.00

Permit # 19EDEN-0052-19-08BZ

104 FOND DU LAC AVE, EDEN, WI 53019

assory Structure (Residenti

Res.Zoning Accessory/Fence/Ds 65.00 08/21/19 90.00 58.50
Plan Review Remodel - Resider 50.00 - 08/21/19 90.00 45.00
Accessory Structure/Deck - Res 50.00 60 08/21/19 90.00 45.00
19EDEN-0052-19-08BZ Subtotal Wb 148.50
Permit # 19EDEN-0053-19-08B 116 E MAIN ST, EDEN, WI 55555 Residential Alteration
Remodel - Residential 114.90 08/27/19 90.00 103.41
19EDEN-0053-19-08B Subtotal 103.41

(WP

Permit # 19EDEN-0054-19-08BZ

110 PARKVIEW DR, Eden, WI 53019

g6

assory Structure (Residenti

Continued



W \/l Village of Eden
{ 4'%5 ?M ‘f::
SAFE bu i lt@ Invoice Number: 0059943-IN Invoice Date: 08/31/19 Page: 2

Fee Type Amount Paid Paid Date Meritage % Due to Meritage
Res.Zoning Accessory/Fence/De 65.00 08/27/19 90.00 58.50
Accessory Structure/Deck - Res 50.00 08/27/19 90.00 45.00
Accessory Structure/Deck - Res 50.00 08/27/19 90.00 45.00
Plan Review Remodel - Resider 50.00 08/27/19 90.00 45.00
19EDEN-0054-19-08BZ Subtotal 193.50

WI Invoicing

Summary Fee Type
ItemCode ription Amount
/PERMITS Building Permits 1,026.45
/PLAN REVIEW Plan Review Services 90.00
Total 1,116.45
Please Remit Payments to: SAFEDuilt, LLC Net ;:nr\é?;h? 1'118'32
3755 Precision Dr, Suite 140 Loveland, CO 80538 . .
Sales Tax: 0.00

Invoice Total: 1,116.45



Sheila M Zook

#

From: Cory St. Mary <corys@kwikwire.com>
Sent: Tuesday, September 17, 2019 9:47 AM
To: Eric Otte; Steve Sager; Sheila M Zook
Subject: Re: Furness/PTS

Steve and Eric

Sue Furness is looking for answers on this issue. | understand the village is not part of the insurance part but we still
need to point her in the right direction.
| figured this was all done already and nothing has been done. Let get her the information needed to clear this up.

Thank You
Cory St Mary
Village of Eden

On Fri, Aug 16, 2019 at 9:43 AM Cory St. Mary <corys@kwikwire.com> wrote:
Steve

The purposed letter looks good. | believe Sue Ferness has some question should | refer her to you?
Thank You

Cory St Mary

Village of Eden

Sent from my iPhone

On Aug 14, 2019, at 12:58 PM, Eric Otte <EricOtte@jeaaa.com> wrote:

See below, otherwise looks good to me. Thanks.

<image001.jpg>

From: Steve Sager <ssager@sagerlaw.com>

Sent: Wednesday, August 14, 2019 11:52 AM

To: Eric Otte <EricOtte@jeaaa.com>; 'Cory St. Mary' <corys@kwikwire.com>
Subject: Furness/PTS

Dear Eric: A proposed response to the e-mail of Mark Schleis of 8/9/19:

Dear Mark: History from the Engineer: The plans were prepared from old sewer records
from 1958, they showed the location of two laterals near the old firehouse, the easterly served
the apartment building to the east, the westerly was for the firechouse. At some point after 1958,

1



there was an addition to the firehouse building, and it apparently was placed over the lateral for
the apartment building. The engineering plans were to move this lateral to the east of the new
addition to the firehouse and then abandon the old lateral that ran under the firehouse. What the
Engineer (or village) didn’t know is that when the firehouse expanded, their plumbing was
hooked into the easterly lateral. When that lateral was abandoned during the current
construction, the firechouse sewerage eventually backed up into the building .Then the current
owners had to reconnect to the westerly lateral installed by PTS. The contractors for Ms.
Furness discovered that the westerly lateral was capped only 3 feet from where PTS made their
new connection.

Under these circumstances PTS should have discovered the potential problem when the
westerly lateral was in fact capped and then should not have abandoned the easterly lateral.

Your comment about inspections and perhaps implicating the Engineer somehow should
have “directed’ the work is not accurate. Engineering inspections are done to ensure the work
is being done based on the contract documents. The inspector cannot enter the trench and will
rely on what the contractor sees.

Eric and Cory: Your comments?

Very truly yours,

Steven P. Sager

Sager Law Office, S.C.

(920)921-1320



SAGER LAW OFFICE, S.C.

201 SOUTH MARR STREET

STEVEN P. SAGER (Corner of 4™ and Marr Streets) JOHN J. SCHNEIDER (1913-1970)

P.O. BOX 2068 KENNETH E. WORTHING (1905-1982)

FOND DU LAC, WISCONSIN 54936-2068 RAYMOND R. COLWIN (1917-1985)

PHONE: (920) 921-5770 PHONE: (920) 921-1320 FAX: (920) 921-8557
September 5, 2019

Sheila Zook, Village Clerk
Village of Eden

P.O. Box 65 :

Eden, WI 53019-0065

Re:  Terry Lefeber
Dear Sheila:

From your August 28" email I understand that Mr. Lefeber has, in fact, taken out the required permits
as per my letter to him of July 18"

As long as he has complied with the application for the permits there would have to be some other
reason for issuing a citation. Those would be under Section 18 of the Building and Mechanical Code.
In order to do that we need to show an ordinance violation, such as: (1) He has not complied with the
permitting terms and conditions; (2) He is proceeding and not removing “debris or construction
materials,” so as to violate the provisions of the ordinance regarding those matters.

Please let me know how I should follow, and if there is any need to issue a citation we would need
specifics on the violation(s).

Very truly yours,

/jk
CC: Cory St. Mary, Village President



Sheila M Zook

;

From: edenwwtp@gmail.com

Sent: Wednesday, September 11, 2019 10:30 AM
To: Sheila M Zook

Subject: Re: Sept. Agenda

CBU 3316 $1,423.75
Shipping $133.35
Total $1,557.10

In Stock , take about 2 weeks to ship it.

From: Sheila M Zook

Sent: Wednesday, September 11, 2019 10:11 AM
To: edenwwtp@gmail.com

Subject: RE: Sept. Agenda

Ed can you get a price on a new cluster box to replace the one that we used prior.
Sheila

From: edenwwtp@gmail.com <edenwwtp@gmail.com>
Sent: Wednesday, September 11, 2019 9:09 AM

To: sheila Zook <villageclerk@villageofeden.com>
Subject: Sept. Agenda

Sheila,
Listed below are items for the agenda:

Cluster Boxes repaired
There is a spare cluster box if we need it.

Argo — $4,500 budget number for repairs and staining

Have Request for Proposal, (RFP) ready to send out to engineers,
I will send a copy of the RFP to you so the board can review it.

Security Camera on line

Curbs will be painted shortly, weather permitting

Sewers Jetted Aug. 29th

Advance Disposal **| replaced dozen wheels in one week???? Have contacted them for replacements

Ed






Sheila M Zook

#

From: edenwwtp@gmail.com

Sent: Wednesday, September 11, 2019 9:09 AM
To: sheila Zook

Subject: Sept. Agenda

Sheila,

Listed below are items for the agenda:

Cluster Boxes repaired
There is a spare cluster box if we need it.

Argo — $4,500 budget number for repairs and staining

Have Request for Proposal, (RFP) ready to send out to engineers,
| will send a copy of the RFP to you so the board can review it.

Security Camera on line

Curbs will be painted shortly, weather permitting

Sewers Jetted Aug. 29th

Advance Disposal **| replaced dozen wheels in one week???? Have contacted them for replacements

Ed




REQUEST FOR PROPOSAL
PROFESSIONAL ENGINEERING SERVICES - WASTEWATER TREATMENT FACILITIES PLAN

The Village of Eden (Village) is seeking proposals from qualified engineering firms to provide
professional engineering services to complete a Wastewater Treatment Plant (WWTP) Facilities
Planning Study (Study).

PROJECT DESCRIPTION

The primary purpose of the Study is to evaluate the Village’s WWTP with respect to current and future
heeds, and identify improvements required to serve current and future Village customers for the next 20
year planning period. The Village has two separate compliance schedules contained in its current
Wisconsin Pollutant Discharge Elimination System (WPDES) Permit. A copy of the compliance
schedules contained in the permit is included as Attachment A to this RFP. The first, and most
significant compliance schedule requires the Village to complete a facility plan for a facility upgrade by
June 30, 2020 to eliminate plant diversions, update aging equipment, and comply with future effluent
limits for phosphorus. The Village also has a separate compliance schedule for future Water Quality
Based Effluent Limits (WQBELSs) for phosphorus with the Preliminary Compliance Alternatives Plan also
due by June 30, 2020. The primary driver for the facility planning requirement has been recurring
exceedances of both rated influent flow and organic loading capacity, resulting in reduced CMAR
scores. Additionally, the Village is located within the Upper Fox River Total Maximum Daily Load
(TMDL) Basin, and will need to comply with future TMDL based effluent limits for phosphorus.

BACKGROUND

The Village owns and operates a 0.15 million gallon per day (mgd) average daily flow rated WWTP. The
WWTP provides service to the Village (Year 2019 estimated population is 904). The WWTP also provides
treatment for holding tank wastes received from unsewered areas outside the Village limits.

The current facility consists of the following unit processes:
e  Primary Clarification
e Trickling Filter (Rock media)
o “Complete Mix" Activated Sludge Aeration Basin
e Final Clarification
o Alum addition for Phosphorus Removal
o Aerobic Digestion/Sludge Storage

e Holding Tank Waste Receiving

Treated effluent is discharged to a tributary to De Neveu Creek located in the “Lake Winnebago/East
Watershed” in the Upper Fox River Basin.

The average daily flow in 2018 was approximately 0.183 mgd.



SCOPE OF SERVICES
Services to be provided by the engineering and consulting firms are described as follows:

o Prepare a WWTP Facility Plan for the existing WWTP meeting the compliance schedule
contained in the current permit and the requirements of the State of WI NR 110 code
requirements.

o As part of the alternatives analysis, one alternative must investigate regionalization with the City

of Fond du Lac.

o The Village anticipates the completed Facility Plan will also satisfy the requirements of the
Preliminary Compliance Alternatives Plan for Phosphorus contained in the current permit’'s
phosphorus compliance schedule. This compliance task also has a June 30, 2020 due date.

SCHEDULE
The Village has a June 30, 2020 compliance requirement for completion of a facility plan. It is
anticipated the selected consultant will provide a deliverable meeting this schedule.

DELIVERABLES

1.

Prepare a WWTP Facility Plan report including the following discussion and related documentation
per NR110 requirements:

a. Study objectives

b. Planning estimates, assumptions, and projections
c. Present and future flow and loading characteristics
d. Existing deficiencies

e. Findings and conclusions from analyses

f.  Recommended future improvements to address capacity, condition and future treatment needs

g. Recommended Implementation plan

2. Attend meetings with Village as determined necessary to develop and review the report, including
the Public Hearing presenting the Facility Plan and the recommendations
ASSUMPTIONS/CONDITIONS

This Proposal is subject to the following assumptions/conditions:

1.

2.

A capacity analysis of the entire sanitary sewer collection system is notincluded.
Wastewater treatment process computer modeling is notincluded.
WWTP and sewer record drawings to be provided by Village are current and accurate.

It is assumed that planning information regarding current and future land use and development
within and adjacent to the Village is up to date.

A new WWTP site will not be necessary.



PROPOSAL FORMAT REQUIREMENTS

Any items covered in this section that are incomplete or are not submitted with the proposal may not be
evaluated by the Village. The Consultant's Proposal shall be submitted in conformance with the following
format:

1. Firm Organization & Profile

a. Describe in one page the background of your firm history and why it is qualified to provide

the requested services for this RFP. Include the following:
i. Office location of primary office work will be completed from
ii. Ownership and affiliation
ii. Size of firm, and office locations
iv. Include descriptions of proposed sub-consultants (if utilized)
2. Project Understanding & Approach (Including Scope of Services)

a. Prepare a narrative that provides an understanding of the project objectives.

b. Describe in four pages or less the approach to be used in completing the Study.

c. Outline phases of work and the relationship of the proposed tasks to the objectives of the
project. It should include proposed methods of investigation, analysis, and design as
appropriate.

d. Description of how the consultant will coordinate work with the Village as the Plan is
developed. Include a discussion of the process used to share information with the Village;
anticipated process for periodic review as the Plan is developed, including the type,
format, and frequency of meetings.

3. Project Team/Key Personnel
a. Organizational Chart — Clearly identify individuals in all primary roles on the project
b. Provide biographies for each individual and sub-consultant's staff (if utilized) listed in the
organizational chart
c. If sub-consultants will be used in a significant role they must be identified as well and the
percentage of work expected to be completed by them.

4. Experience and References
a. Describe in three (3) pages or less firm's evidence of similar, past projects that
demonstrate the firm’s ability to provide the requested services being requested in this
RFP.
b. List of three (3) assignments of similar projects and budget ranges that were completed
by the firm, including the firm’s lead person and references.
¢. References should include names, addresses, telephone numbers and email addresses.

5. Schedule
a. Provide a proposed project schedule identifying milestone project activities. The
schedule should identify key project meeting and review time afforded the Village to